

STI / Kings Plush Test Report Furniture Product Line

Part Description

Product Line: Furniture	Contents 50% Polyester, 24% Cotton		ton, 12% Rayon, 14% Linen	Tybee Island
Application: Upholstery	Finish:			
Orientation			Repeat - V	24 3/8"
	_		Repeat - H	27 3/4"
	Finished Weight: Finished Width:		Oz/yds2	10.6
			Inches	57.25
				Test Results
ASTM D-3597 Sec 7.4	1. Abrasion Test: Wyzenbeek:			
ASTM D 4157				51,000
	Wire Screen:			
ASTM D 3597 Sec 7.10	2. Colorfastness:			
AATCC 16E	Light:		Grade	3.3
	Hours	s Exposed	Hours	40
ASTM D 3597 Sec 7.9	3. Crockir	a	Dry	5
AATCC 8	0. 01001	9	Wet	5
ASTM D 3775	4. Fabric	Construction:	EPI	
			PPI	42
ASTM D 5034-17	5. Tensile	Strength:	Warp	207.9
		Strength.	Filling	75.9
			<u> </u>	
ASTM D2261-17	6. Tongue	e Tear Strength:	Warp	21.3
			Filling	12.1
ASTM D 4034-17	7. Seam S	Slippogo:	Warp	73.5
	7. Seam Slippage:		Warp Filling	78.2
			<u> </u>	
	8. Flamma	ability:	Test	
			Rating	
			Filling	
JIFSC SECTION 4	9. Cleaning	Code		
			Cleaning Code	WS
Other Customer Re	quested te	sts:		
	UFAC		Rating	
	CAL TB117-2013 ASTM D 4033 Dynamic Seam Fatigue Method			
			Rating	Complies
	ISO 12945-2		Rating	4.5
	Pilling		Kaung	7.0
Customer Requestin Contact Person Request Date:	g Test Data	a: Whitewood Industries		
Response Date:		2/1/24	Special Comments:	